

AWTA TEXTILE TESTING

Australian Wool Testing Authority Ltd – trading as AWTA Textile Testing
A.B.N. 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : EXTREME MARQUEES
100 PICKERING STREET
ENOGGERA QLD 4051

TEST NUMBER : 7-552669-MQ
DATE : 29/05/2007

SAMPLE DESCRIPTION "Green woven/coated marquee fabric"
Nom: polyester yarns
PVC coated
Approx. mass: 594g/m² Approx. thickness: 0.2mm
End Use: Marquees

AS 2001.2.17-1987 Resistance of Fabrics to Water Penetration
(Hydrostatic Pressure Test)

Spec 1	greater than 250	kPa
2	greater than 250	
3	greater than 250	
Mean	greater than 250	kPa

Mean rate of increase of water pressure
- rate of pressure increase 25kPa/min
Fabric tested with face to water

160961 1

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved



This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
- Chemical Testing of Textiles & Related Products : Accreditation No. 983
- Mechanical Testing of Textiles & Related Products : Accreditation No. 985
- Heat & Temperature Measurement : Accreditation No. 1356

The tests reported herein have been performed in accordance with its terms of accreditation. Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Textile Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



AWTA TEXTILE TESTING

Australian Wool Testing Authority Ltd – trading as AWTA Textile Testing
A.B.N. 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : EXTREME MARQUEES
100 PICKERING STREET
ENOGGERA QLD 4051

TEST NUMBER : 7-552669-MQ
DATE : 29/05/2007

SAMPLE DESCRIPTION "Green woven/coated marquee fabric"
Nom: polyester yarns
PVC coated
Approx. mass: 594g/m² Approx. thickness: 0.2mm
End Use: Marquees

AS 2001.2.17-1987 Resistance of Fabrics to Water Penetration
(Hydrostatic Pressure Test)

Spec 1	greater than 250	kPa
2	greater than 250	
3	greater than 250	
Mean	greater than 250	kPa

Mean rate of increase of water pressure
- rate of pressure increase 25kPa/min
Fabric tested with face to water

160961

1

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved



This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
- Chemical Testing of Textiles & Related Products : Accreditation No. 983
- Mechanical Testing of Textiles & Related Products : Accreditation No. 985
- Heat & Temperature Measurement : Accreditation No. 1356

The tests reported herein have been performed in accordance with its terms of accreditation. Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Textile Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



AWTA TEXTILE TESTING

Australian Wool Testing Authority Ltd – trading as AWTA Textile Testing
A.B.N. 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : EXTREME MARQUEES
100 PICKERING STREET
ENOGGERA QLD 4051

TEST NUMBER : 7-552669-MQ
DATE : 29/05/2007

SAMPLE DESCRIPTION "Green woven/coated marquee fabric"
Nom: polyester yarns
PVC coated
Approx. mass: 594g/m² Approx. thickness: 0.2mm
End Use: Marquees

AS 2001.2.17-1987 Resistance of Fabrics to Water Penetration
(Hydrostatic Pressure Test)

Spec 1	greater than 250	kPa
2	greater than 250	
3	greater than 250	
Mean	greater than 250	kPa

Mean rate of increase of water pressure
- rate of pressure increase 25kPa/min
Fabric tested with face to water

160961 1

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved



This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
- Chemical Testing of Textiles & Related Products Accreditation No. 983
- Mechanical Testing of Textiles & Related Products Accreditation No. 985
- Heat & Temperature Measurement Accreditation No. 1356

The tests reported herein have been performed in accordance with its terms of accreditation. Samples, and their identifying descriptions have been provided by the client unless otherwise stated, AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Textile Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.

